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MODEL NO. 1902

ITEM PART NO. DESCRIPTION QTY NOTE
001 911128-8 Trapézfeju csavar M4x16 911128   1
002 152122-3 NOZZLE FOR DUST BAG   1
003 271231-0 Beállítógomb 46 1923B/1901/1   1
004 812004-8 Mélységskála 1900B/1901/1923B/   1
005 941251-5 Lapos Alátét 10 941251-5   1
006 159983-2 Motorház, komplett 1902   1
007 859017-8 NAME PLATE 1902   1
008 682502-4 Kábelvédo 8-85*   1
009 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1
010 687063-9 Kábel-feszültségmentesíto 6870   1
011 911133-5 Trapézfeju csavar M4x18 911133   2
012 651239-4 Kapcsoló SGES206C 1901N/1923B,   1
013 411170-4 Fogantyúburkolat+F594 1902   1
014 911148-2 Trapézfeju csavar M4x25 911148   4
015 211061-7 Golyóscsapágy 6000LLB 211061-7   1
016 961015-1 Zárógyuru E-9 961015-1   1
017 241510-0 FAN 52   1
018 511938-9 Forgórész 220V N1923B/1902/192   1

INC. 15-17,19,20
019 681614-0 Szigetelo alátét 681614-0   1
020 211028-5 Golyóscsapágy 627LB 211028-5   1
021 599314-7 Állórész 220V 1902   1
022 911128-8 Trapézfeju csavar M4x16 911128   1
023 411153-4 Ventilátor-védoburkolat 1901/M   1
024 181021-2 Szénkefe CB-51 (=CB-50)*   1
025 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
026 231004-3 Nyomórugó 18 1125/1911B/1923   1
027 421007-7 Szivacsgumi tömítés , gyalu 19   1
028 316963-3 Külso alaplemez 1902*   1
029 911226-8 Trapézfeju csavar M5x18 911226   4
030 316964-1 Alaplemez 1902   1
031 211032-4 Golyóscsapágy 608ZZ 1902*   1
032 161061-6 Késhenger 1901/1900B/M102   1
033 911586-8 Trapézfeju csavar M4x60 911586   2
034 152565-9 Csapágypajzs, komplett 1902*   1

INC. 38,43
035 911148-2 Trapézfeju csavar M4x25 911148   6
036 222145-6 Motor-ékszíjtárcsa 4-18L 1902   1
037 411019-8 Ékszíj-védoburkolat 1923B/ gya   1
038 263002-9 Gumi csapszeg 4 263002-9   1
039 911148-2 Trapézfeju csavar M4x25 911148   2
040 225071-8 Ékszíj 4-241 (új) 1901, 1923H,   1
041 222146-4 Késhenger-ékszíjtárcsa 4-38 19   1
042 211062-5 Golyóscsapágy 6000ZZ   1
043 263002-9 Gumi csapszeg 4 263002-9   1
044 343433-9 #Szorító lemez (egyenes) - új   2
045 342430-2 Késbeállító szögvas 1100/1923*   2
046 251246-3 Trapézfeju csavar, beállító sz   4
047 345007-2 Szorító lemez (félgömbölyu) 19   1
048 251609-3 Hatlapú peremes csavar M6x17 1   6
A01 123062-2 BLADE GAUGE ASS'Y   1
A02 782209-3 SOCKET WRENCH  9   1
A03 A-82921 T.C.T. MINI PLANER BLADE   1
A04 824944-8 PLASTIC CARRYING CASE   1
E05 652008-6 Kúposfeju csavar M3,5x7 1911B/   4
E06 654509-0 CONNECTOR 2-SD   1
E07 645253-0 Zajszuro kondenzátor 645253-0*   1
E08 652259-1 Szorító lap 6833/6834   4
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E09 654051-1 Földszorító JR3030   1
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